SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5 dBm)| ™M1[1] 14.59 dBm)
- 836.04690 MHz 0 de 836.51200 MHZ,
T Occ B 1088111888 MHz 2.763236763 MHz
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-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.0460 MHz 13.96 dam ML 512 WHz 14,59 dam
T1 1 §35.95455 MHz 6.47 dBm Oce Bw 1.088111688 MHz T1 L 835.12136 MHz 7.15 dm Oce Bw 2.763236763 MHz
T2 1 937.04266 MHz 8.68 dam T2 1 837.88452 MHZ 5.41 dam
~ I 4 S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 12.13 dBm) 14.95 dBm)
" 835.30100 MHz 839.7170 MHz
= Occ B 4.475524476 MHz @ 9.030969031 MHZ
T . " TLA, Pl | e T2
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20 dem -
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e - . 45'm -
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,301 MHz 12.13 dam ML 17 WHz 14,35 dam
T1 1 §34.26224 MHz 6.92 dBm Oce Bw 4,475524476 MHz T1 L 5319645 MHz 8.20 dBm Oce Bw 9.030969031 MHz
T2 1 838.73776 MHz 7.09 darm T2 1 840.9955 MHz 7.88 dam
~r
L ] J - ( JU J ) wo

Middle Channel / 15MHz / 64QAM N/A

Spectrum

Ref Level 30,00 dBm  Offset 11.20 dB & RBW 300 kHz
o att 30de SWT  12.6ps @ VBW 1 MHz
SGL Count 100/100

@17k Max

Mode Auta FFT

50 ABm
837.9690 MHz
13486513487 MHZ
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10d 4 T

0 e

10 dBm:

20 dBm

A v S

ESFTES e

-40 dam:

-50 dém

-60 dBm

CF B836.5 MHz

Marker

Type | Ref | Tre | X-value 1
M1 1 837.969 MHz

829.7567 MHz

843.2

1001 pts Span 30.0 MHz

Y-value |
12.50 dBm
7.30 dBm
7.51 dam

Function | Function Result

Occ Bw 13.486513487 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.95 dBm) ™M1[1] 13.01 dBm)
- 83664830 MHz - 837.03350 MHZ,
M1 Occ Bw 1088111888 MHz Gice B 2.727272727 MHZ
s ! s I~ Lo
wd FEAS B B Eit nd 5 =
0d8 - 0 d §
/] \
-10 dBm: -10 dem: ~
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-30 dbm 7 = \M> -30 dBm—t——— .
Y R S T \
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Réfr‘ i -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6483 MHz 11.95 dam ML L 37,0235 MHz 13.01 dam
T1 1 83596014 MHz 4.17 dBm Oce Bw 1.088111688 MHz T1 L £35.13936 MHz 5.53 dm Oce Bw 2.727272727 MHz
T2 1 837.04825 MHz 4,20 dBm T2 1 837.86663 MHZ 6.72 dam

Middle Channel / 5SMHz / 256 QAM Middle Channel / 10MHz / 256QAM

ctrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 10.07 dBm) ™M1[1 11.56 dBm)
0 838.48800 MHz - 892.7240 MHz
occBw 4.485514486 MHz ™ £.991008991 MHz
104 10 4 1 4%
w F [ep— N d T s [ 1 = B —
0d8 0 d 1
L
-10 dam 4 -10 dam: . -
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20 dgm - 20 dBm - \‘
/ \ / \.
-30 dem -30 dem S
N - )
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,488 MHz 10.07 dam ML 724 WHZ 11.56 dam
TL 1 §34.24225 MHz 5.24 dBm Oce Bw 4,485514456 MHz T1 L 831.9645 MHz 6.11 dem Occ Bw 5.991008991 MHz
T2 1 838.72777 NHz 5.26 dam T2 1 840.9755 MHz 5.55 dam
-
L ] J - ( JU J ) wo
Spectrum
Ref Level 30.00 GBm  Offset 1120 dB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
11.11 dBm
837.9390 MHz
= 13396605397 MHz
wd e e
R
0 dé:
] [
-10 dBm: -
{ \
20 dBm i T
v
-40 dBm =y
-50 dBm
-60 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837,939 MHz 11.11 dam
TL 1 829.7867 MHz 5.65 dm Oce Bw 13.396603397 MHz
T2 1 843.1 4.81 dBm
-
~ I 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

[_] ] o
Spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
5GL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGHE GLINEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
20 dBm /.\ 20 dém: A
10 dBm } \ 10 dBm { .\
CL- t 0 dBm J!
-10 dem v -10 dBm
SPURIOUS_LINE_ABS | ’
-20 dem "nt -20 dBm
-30 dém -30 dBm
Y J o
-40 dem W"\‘ -40 defriy \\/
50 dam =T P, Bm
B = & ~___|
-60 dBm 50 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
515.000 MHz 823,000 MHZ 100,000 kHz 822,99600 MHz -48.58 dem -35.58 db 547.000 MHZ 849,000 MHZ 100,000 kHz e T 16.50 dbm _mwl
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz -20.13 dém 7.13de 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -21.65 dBm -5.65 dB
524.000 MHz 526,000 MHz 100,000 kHz §24.25275 MHz 20.33 dBm -9.67 dB 850.000 MHz B80.000 MHz 166 D00 kHz BE0.00500 Mz 49.85 dBm T36.89 0B
S
i J L] N 1 ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dém Offset 11.20 db

Ref Level 30.00 dem  Offset 11.20 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHEKABS_ PABS
& ' ; ABS Line _bPURIDUS_LINE_ABS PABS
20 UIB!I'F“H PURIOUS_) INE_ABS PABS 20 dbm
10 dBm e "'”‘.\ 10 di[ T
ode J'!{ ! 0 del \
-10 dem : \ -10 dgn-
SPURIOUS_LINE_ABS r L
-20 dem l \ -20 gBm l
30 dBm ) b WBW
40 dBm — — 40 dem H P
17T LTV AN
-50 dBm R 50 dem
™| —
o - s S
-0 dem -60 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 82293207 MHz -37.03 dém -24.03 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.19381 MHZ 11.67 dBm -18.33 d&
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35550 MHz ~27.40 dbm -14.40 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -28.74 cBm -15.74 dB
524.000 MHz 526,000 MHz 100,000 kHz 524,00420 MHz 12.38 dim -17.62 dB 850.000 MHz 860.000 MHz 166 D00 kHz £E0.01435 Mz ~37.54 dbm 24 54 db,
!
I it w
10:14:38

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. . . AkS Line _$PURIDUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 dhine ['\ S
10 dBm ! \ 10 dBm [ |i
0 dB l 0 dem H ‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \ /l
-20 dBm '»‘ -20 dBm
-30 dBm \ -30 dem H |
40 dem J.f ‘,Ji’!""\'m -0 ceff] A
-50 dem B i m
i .
| W "\JJ el
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[[Start 847.0 Mz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98002 MHz -48.96 dBm -35.96 d& 547.000 MHz 849,000 MHz 100.000 kHz 848,76324 MHz 19.00 dBm -11.00 d&
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -20.77 dm 7.7 R 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -19.82 dBm -6.82 d8
824.000 MHz 526,000 MHz 100.000 kHz 524.22478 MHz 19.80 dém -10.20 dB 550,000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -50.02 dBm 37.02 B
S
i J [ i 1 )
Date:r 22.MAY 023 10:17:1 Date 22
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIDUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm / . \ 10 dBr~r A \
0 dB {‘ - i dBrJ \|
-10 d8m ; \ -10 dpm -
SPURIOUS_LINE_ABS ‘ \
-20 dem i \ 20 gBm 4
-30 dBm ’( "WW‘ B \
-40 dem o 4 40 dem Y
o TS
50 dBm * -50 dem
_““‘-«._
N I
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[[Start 847.0 Mz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,91608 MHz -38.19 dBm -25.19 dé 547.000 MHz 849,000 MHz 100.000 kHz 848,41150 MHz 10.79 dBm -19.21 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -26.42 dBm -13.42 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -27.04 dBm -14.04 de
824.000 MHz 526,000 MHz 100.000 kHz 524.64436 MHz 11.69 dém -18.31 dB 550,000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -35.51 dBm 26.51 dB
T
) i )
2.MAY.2023 10:15:58

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P f.\ 20 gbine f.\ 5
10 dém ] \ 10 dBm { \
0ds \ 0 dem ‘
-10 dBm 10 dBm—
SPURIOUS_LINE_ABS \ }
-20 dBm -20 dem—
Y ¢
-20 dBm -30 dBm / .L
-40 dem = -40 dgy R \
-50 dBm A Y
N ——— T el S ]
EddBm - 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,94B805 MHz -50.93 dém -37.93 d& 847.000 MHz 849.000 MHz 100.000 kHz 848.,74126 MHz 18.97 dBm -11.03 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -21.13 dBm -8.13 dB 949,000 MHz 850,000 MHz 20,000 kHz 340,00050 MHz -21.35 dbm -5.35 dB
824.000 MHz 826.000 MHz 100.000 kHz 82426873 MHz 19.25 dém ~10.75 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -51.65 dbm -38.65 dB
S
i J e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem L1 10 B et \
ode f/ \\ 0de { :\
-10 dem - -10 dpm |
SPURIOUS_LINE_ABS F \
20 dem J Ik 20 gBm l
-30 dBm / ‘.‘ B \
-40 dem et 40 dem
= W A MT\\
50 dBm - E \
g S0 dem ]
B— g T —
~60 dim -60 dem o
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -39.19 dém -26.19 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a??ﬁ MAz 10.72 dBm -19W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -27.10 dém -14.10 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.22 dBm -15.22 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,29870 MHz 11.71 dBm -18.29 dB B50.000 MHz B80.000 MHz 100000 kHz BE0.00500 Mz 4045 cbm 3743 B
T
i 1 P
2.MAY.2023 10:30:37

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 AES Line _$PURIDUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS B 20 ohi
10 dBm fh‘\ 10 dBm I,ﬂ‘\
0 dey \ 0 dem ! t
_10 dem 1 -10 dBm :
20 dBm Hq -20 dBm J
-30 dBm { \ -30 dem [ \
-40 dBm Ay -40 dBp—
V' AN
50 dam S | JRgpm Y
. e ) /,,,J by T ——
&0 dem 50 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | I | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency |  PowerAbs |  ALimit
815.000 MHz 523,000 MHz 100.000 kHz £22,98002 MHz -53.40 dBm -40.40 d8 847.000 MHz 849,000 MHz 100.000 kHz 848,78322 MHz 14.82 dBm -15.18 dB
823.000 MHz 924,000 MHz 20.000 kHz 823.99950 MHz -25.34 dBm -12.34 dB 949,000 MHz 850,000 MHz 20,000 kHz 340,00050 MHz -96.83 dBm -13.83 de
824.000 MHz 326,000 MHz 100,000 kHz 82422278 MHz 16.57 dém -13.43 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.86 dBm -41.86 dB
: . . . . X .
1 - I 1 P
Date 16:14:44 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dém
0ds {' K 0 dem 1
-10 dem } -10 dbm
SPURIOUS_LINE_ABS J \‘ i
-20 dem ‘ 1 20 dBm 1
-30 dem [ k -30 fiBm 1
-40 dBm A uo 0 dBm i
|-
-50 dBm —— = L,fﬂw -50 dBm \“\T_"
~60 dem; -60 dem T
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,39600 MHz ~46.16 d&m ~33.16 0B 000 MiE | B45 o0 Wiz 100,000 Kiz e 50 dbm -zzﬁl
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -30.43 dém -17.43 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -32.49 dBm -19.49 dB
£24.000 MHz 525000 MHz 100.000 kHz 524.98002 MHz 8.26 dBm -21.74 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -46.31 dBm -33.31 dB
Y
I 1 P

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIOUS, NE_ABS PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm Spr— = 10dem -
ode } { dem i
-10 dBm ! -10 dBm -
SPURIOUS_LINE_ABS f
-20 dem } 20 dBm L
-30 dBm M,;f’ -30 dBm \H\-
-40 dBm = 'Tw"" 40 dem e
ittt | S ‘\\
-50 dem — 50 dBm .
.60 dam 50 dem —
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,99600 MHz ~36.06 dem -23.06 06 846.000 MHz 849,000 MHZ 100 000 kHz e e =89 dom _szl
523.000 MH2 | 694,000 MHz 30.000 kHz 823,55550 MHz -26.28 dbm -13.28 d8 949,000 MHz | 850000 MHz 30,000 kHz 849,00849 MHz -26.07 dBm -13.97 dB
£24.000 MHz 527.000 MHz 100.000 kHz 626,40509 MHz 8.69 dBm -21.31 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -37.36 dBm -24.36 dB
—
.
I - i 1 o

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PARS
d 3 3 PARS Line _$PURIOUS NE_ABS. PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
7 o, -
ode I ; dem -
|
-10 dém | f—lﬂ dBm 1
SPURIOUS_LINE_ABS j |
20 dem J 20 dim i
-30 dBm w/ -30 dem T
-40 dm e _a0 dBm M..Nﬁw .
e e
50 dem g -50 dem =
N By -
~
-60 dBm 60 dem B——
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MHz 3003 pts Stop 860.0 MHz
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E15.000 MAz 923,000 MHz 100,000 kHz 522,08002 MHz -36,42 dBm -23.42 dB 846.000 MHz 849,000 MHZ 100,000 kA2 8496.62787 Mz 567 dom -zaml
523,000 MHz £24.000 MHz 30.000 kiz 82399550 MHz -27.53 dém -14.53 08 843.000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -28.02 dBm -15.02 dB
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523.000 MH2 | 694,000 MHz 30.000 kHz 823,55950 MHz -31.66 dBm -18.66 d& 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -31.49 dBm -13.49 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] o
Spectr :%:‘ Spectrum =
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck 'ABS | SPURIGHE GHBEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF::‘IH PURIOUS INE_ABS 20 GBH‘.‘P S
10 dém 10 dem
ode 0 dem
D VISR PSS PN AP S b LSNPS I R RN P i
-10 dBm -1 dBm
SPURIOUS_LINE_ABS ‘ i
20 dem L 20 dem
-30 dBm .f - dem
40 derm. __F*"/ A lF4c cem
RN PR
ST dém 50 dem <
e~
-60 dBm 50 derm
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,92018 MHz -43.87 dem -30.87 de 534,000 MHZ 549,000 MAzZ 100,000 kA2 536.88462 MOz 531 dbm -3zm|
523,000 MHz £24.000 MHz 200,000 kHz 823.89560 MHz -34.95 dm -21.95 8 843.000 MHz 850.000 MHz 200.000 kHz 84902647 MHz -35.36 dBm -22.36 dB
£24.000 MHz 539.000 MHz 100.000 kHz £25.80569 MHz -2.30 dBm -32.30 dB 850.000 MHz 860.000 MHz 100.000 kHz 85006494 MHz -47.16 dBm -34.16 dB
I J1 i
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Date:

Lowest Channel /| QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
T - s Eoan S P TP RS ) P ) o BN R
-50 dBm T
mﬂ"]
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 788.18902 MHz -56.67 dBm -43.67 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.22333 MHz -56.57 dBém -43.57 dB
860,000 MHz 1.000 GHz 100.000 kHz 963.63545 MHz -56.30 dBm -43,30 dB 860,000 MHz 1,000 GHz 100.000 kHz a08.26058 MHz -56.13 dBm -43,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49238 GHz -45.65 dBm -32.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48788 GHz -45.58 dBm -32.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -41.13 dBm -28.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -40.93 dBm -27.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37166 GHz -42,36 dBm -29.36 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37266 GHz -42,27 dém -20.27 d&
— _— — —_—
L L J - L L J e
: 22.MAY.2023 : 22.MAY.2023
Highest Channel / QPSK
oo
v
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 fvgpwr
Limit (lhmk PAES
LINE_ABS PABS
-30 dBm
-40 dBm
oy g T B
-50 dBm —
-70 dB
-80 dB
-90 dB:
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 785.44169 MHz -56.37 dBm -43.37 d8
860,000 MHz 1.000 GHz 100.000 kHz 970,77308 MHz -56.11 dBm -43.11 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99225 GHz -45.80 dBm -32.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -41.07 dBm -28.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37516 GHz -42.05 dBm -29.05 d&
il
JL J
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LTE Band 26 / 3MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBm 40 dBm
o e I
) I Ponnet |,
-50 derr - -50 dBm
" W'J
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.50369 MHz -56.25 dBm -43.25 dB 30.000 MHz 815.000 MHz 100.000 kHz B802.51437 MHz -56.64 dBm -43.64 dB
860,000 MHz 1.000 GHz 100.000 kHz 922.11596 MHz =-56.13 dBm -43,13 dB 860,000 MHz 1,000 GHz 100.000 kHz 947 54082 MHz -56.24 dBm -43,24 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -45.61 dBm -32.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49388 GHz -45.75 dBm -32,75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -41.05 dBm -28.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -40.85 dBm -27.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36566 GHz -42,42 dBm -29.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71207 GHz -42.36 dBm -20.36 di
- _— —_—

A i

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm X
PN — ™,
-50 dBém i
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 792.80061 MHz -56.57 dBm -43.57 d8
860.000 MHz 1,000 GHz 100.000 kHz 968,30057 MHz -56.22 dém -43.22 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52837 GHz -45.36 dBm -32.36 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -40,88 dBm -27.88 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90477 GHz -42.37 dBém -29.37 d&
i
JL J
11:
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LTE Band 26 / 5SMHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
P A A ) L et Ty W P
e
-50 derr T -50 dBm T
"J W'J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 774.40332 MHz -56.62 dBm -43.62 dB 30.000 MHz 815.000 MHz 100.000 kHz 622.12284 MHz -56.68 dBém -43.68 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.78607 MHz -56.23 dBm -43,23 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.78607 MHz -56.20 dBm -43,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -45.55 dBm -32.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -45.59 dBm -32.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -41.05 dBm -28.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -40,94 dBm -27.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70957 GHz -42,37 dBm -29,37 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.68958 GHz -42.48 dBm -20,48 dB
_— —_—
)i 2 )i w
L JL ) L L J
D 11:51:46 11:53:04

Highest Channel / QPSK

Spec n

Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm — =
v lpair™ &= 1
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 210.75636 MHz -56.54 dBm -43.54 d8
860.000 MHz 1,000 GHz 100.000 kHz 949,82672 MHz -56.05 dem -43.05 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -45.78 dBm -32.78 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -41.07 dBm -28.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37166 GHz -42.38 dBm -29.38 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A8-26 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 26 / 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS paks 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
s s Ramr ™ SN . -~ B e T W RSP
-50 derr ' -50 dBm T
p mmi'J
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 789.26833 MHz -56.55 dBm -43.55 dB 30.000 MHz 815.000 MHz 100.000 kHz B809.57893 MHz -56.56 dBm -43.56 dB
860,000 MHz 1.000 GHz 100.000 kHz 976.32456 MHz -56.36 dBm -43,36 dB 860,000 MHz 1,000 GHz 100.000 kHz 949 40686 MHz -56,19 dBm -43,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86526 GHz -45.54 dBm -32.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47588 GHz -45.75 dBm -32,75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -40.98 dBm -27.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -41,00 dBm -28.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36316 GHz -42,30 dBm -29.32 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36416 GHz -42,47 dBém -29.47 d&
- T I
L JL ) i L JU )
D 11:38:46 11:41:04
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm X
R
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 798.83492 MHz -56.75 dBm -43.75 dB
860,000 MHz 1.000 GHz 100.000 kHz 934.71176 MHz -56.03 dem -43.03 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52087 GHz -45.69 dBm -32.69 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.99175 GHz -41.01 dBm -28.01 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90527 GHz -42.43 dBm -29.43 d&
i
JL J
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LTE Band 26 / 15MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm x
P PP . . L NP N . S PSP
-50 derr ™ -50 dBm T
" W‘J
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.57547 MHz -55.97 dBm -42.97 dB 30.000 MHz §15.000 MHz 100.000 kHz 814.19052 MHz -56.16 dBm -43.16 dB
860,000 MHz 1.000 GHz 100.000 kHz 984.20860 MHz -56.28 dBm -43,28 dB 860,000 MHz 1.000 GHz 100.000 kHz 957.57081 MHz -56.24 dBm -43.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53037 GHz -45.69 dBm -32.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63434 GHz -45.73 dBm -32.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -41.04 dBm -28.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -40.99 dBm -27.99 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.37166 GHz -42,20 dBm -29.29 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36466 GHz -42,39 dBm -29.39 dB&
_— —_—
)i 2 )i w
L JL ) L L J
D 11:43:46 11:45:04
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm x
s
-50 dBm—j
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 625.55700 MHz -56.41 dBm -43.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 994,23859 MHz -56.23 dem -43.23 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -45.57 dBm -32.57 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,95376 GHz -40,96 dBm -27.96 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.36966 GHz -42.24 dBm -29.24 d&
i
JL J
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Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0054
40 Normal Voltage 0.0056
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0068
PASS
-10 Normal Voltage 0.0063
-20 Normal Voltage 0.0116
-30 Normal Voltage 0.0079
20 Maximum Voltage 0.0134
20 Normal Voltage 0.0054
20 Battery End Point 0.0055
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8-29 of 29
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LTE Band 41 HPUE

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 41/ 20MHz

RB Size

16QAM

64QAM 256QAM

Full RB

Middle CH 4.61

Full RB
5.74

Limit: 13dB

Full RB Result

Full RB

6.35

6.64 PASS

Middle Channel / Full RB

LTE Band 41 / 20MHz / QPSK

LTE Band 41 / 20MHz / 16QAM

n G " G
Spectrum 3 Spectrum 3
Ref Level 30.00 cbm  Offset 12,60 0B Ref Level 30,00 cbm _ Offsel 12,60 db
o att 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP RGP
(@153 view (@153 view
=] o
a 0.
00 ¢ 00
§ 5
| \
B L 1 !
1E- 1E-
{ i
\
E-04 l‘ E-04
1E- 1E-
OF 2.593 GHz Mean Pwr + 20.00 dB OF 2.593 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 2112 dem 25,91 dém 4.79 d8 2.43 0B +.23 0B +.61 08 .72 08 Trace 1 | 20,20 dem 26,21 dem 5.01 d8 2.99 d8 5.01d8 5.74 d8 5.94 08
Marker Marker
| CECRREE N [ SEEEERE N
- ==} + -
Spectrum 3 Spectrum 3
Ref Level 30.00 cbm  Offset 12,60 0B Ref Level 30,00 cbm _ Offsel 12,60 db
o att 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @152 view
7"“’"‘--,. e
0 = 0 =
.
0o 0o
164 T 164
|
y ‘\
E-04- - E-04- T
4 t
i 1
E-05: 1E-05 =
1
OF 2.593 GHz Mean Pwr + 20.00 dB OF 2.593 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 19.19 dem 26,20 dBm 7.01d8 3.22 0B 5.22 dB 5.35 0B 5.84 0B Trace 1 | 17.24 dem 25,23 dBm 7.99 d8 3.10 d8 5.30 d8 6.64 d8 7.30 d8
Marker Marker
COCERRE N

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW SMHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.92 5.07 9.83 10.15 14.60 14.45 19.18 19.02
Mode LTE Band 41 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.14 5.07 9.61 10.15 14.48 14.21 18.66 18.74
TEL : 886-3-327-3456 Page Number 1 A9-2 of 24

FAX : 886-3-328-4978
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LTE Band 41

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.46 dbm)| MI[1] 13.14 dBm
2.59190100 GHz 2 9900 GHZ,
20 20
¥l ndB i 26.00 dB T ndB 26.00 dB
04 LN POl S \,\mﬂp‘ww WA 4.915000000 MHz| 104 _ ; FoRY,, sy, 5.065000000 MHz
! Q factor 527.3) f q factor \ 512.1
\
d P { "
a o T T
-1od 10 di 1y
/ N ;
204 = -
.
o T
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591901 GHz 15.46 dBm nd@ down 4.915 MHz M1 2.593599 GHz 13.14 dBm nd@ down 5.065 MHZ
T1 1 2,590443 GHz -10.44 dBm nd8 26.00 dB T1 L 2500463 GHz -12.94 dam nd8 26,00 d8
T2 1 2,595358 GHz -10.73 dém Q factor 527.3 T2 1 2.595547 GHz -12.68 dém Q factor 512.1
L I 4 - [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.45 dBm) ™M1[1] 14.48 dBm)
2.5900230 GHz 2.5894640 GHZ]
20 20
- ndB - 26.00 dB 7 ndB 26.00 dB
104 TV e B e ey 0.830000000 MHz 104 [ A S A, e BT A A 10.150000000 MHz
[ Q factor 263.5] 7 Q factor A 255.1
/
od 1 s 0d J
-0 - 5 04 l
A / A
[ AN 20 df — = T =
e R AV P S ~ T
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,500023 GHz 16.45 dam nd8 down 9.83 MHz ML 2.589464 GHz 14,48 dam nd8 down 10,15 WHz
T1 1 2,588185 GHz -6.88 dBm nd8 26.00 dB T1 L 2,587985 GHz -11.66 dam nd8 26,00 d8
T2 1 2,598015 GHz -9.71 dBm Q factor 263.5 T2 1 2.598135 GHz -11.29 dém Q factor 255.1
L I 4 - [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum - vectrum o
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.23 dBm| mili] 13.75 dBm|
2.5966560 GHZ| 2.5986040 GHz
e nditll 26.00 dB| & 26.00 dB|
PNAY T N 14.595000000 MHz . e L rure 14.446000000 MHz
1 d y - 37 10 - . =
T [: | 177.9 T 179.9
f | |
od od t
! i v
-10d it -104d $ =
/ \ | \
20d ~ e T 20 d = 0y
N W Ak O \!] Yokt A \ o
i RG)
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,596656 GHz 14.23 dBm ndB down 14.555 MHz ML 2.558604 GHz 13.75 dém ndB down 14445 MHz
T1 1 2585717 GHz -11.95 dém ndé 26.00 dB T1 1 2.585927 GHz -10.64 dBém nds 26.00 da
T2 1 2600313 GHz -12.11 dém  factor 177.9 T2 1 2.600373 GHz -12.18 dém  factor 175.9
L L J - L JL J [

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 41

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
fo Att 30d8 SWT 1B.G ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.03 dBm| mili] 12.59 dBm|
2.5872060 GHZ| 2.5914820 GHz
e Ml ndB 26.00 dB & 11 ndB 26.00 dB
AR A B 19.181000000 MH. X B 19.021000000 MH
sl man Ao BB 2 p o . 4 2
1o d 7 Py e 134.9 1 7 Gacwancey rracviuma v WYL 136.2
od ! od ! \
4 { 4 i)
-0 e -10 3
!
/
20 d 20 di
vy =i T Ty Y
f h [ i,
AWAVs Tl Rl N L V )
Y : -2
40 df 40 d
50 df 50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2567206 GHz 13.03 dém ndB down 19.161 MHz ML 2.551482 GHz 12.53 dBm ndB down 19,021 MHz
T1 1 2,58337 GHz -13.19 dém nds 26.00 d8 T1 1 2.583649 GHz -13.37 dém nds 26.00 da
T2 1 2,60255 GHz -12.67 dém  factor 134.9 T2 1 2.60267 GHz -13.69 dém  factor 136.2
L I ) - L ) ).

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12.60 db & RBW 300 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 1 dBm mili] 15.15 dBm|
2.59140200 GHz, 2.5957770 GHz
2 1 ndB 26.00 dB & ndB e 26.00 dB
04 . A B 5.135000000 MHz 104 e it B/ 9.610000000 MHz
T Yad hilka = ' fa 504.7] 7 = Q fac 270.1
/
od i ¥ o f
-t0d — i0d i
20 A\ 204 /
A P N
A A AN - b B PN
40 d 40 d
50 df 50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.591402 GHz 12.33 dBm ndB down 5.135 MHz ML 2.555777 GHz 15.15 dBm ndB down 9,61 MHZ
TL 1 2,590373 GHz -13.75 dam nds 26.00 d8 TL L 2.588205 GHz -11.10 dam nds 26.00 d&
T2 1 2, 595507 GHz -13.77 dBm  factor 504.7 T2 1 2.557615 GHz -11.45 dm  factor 270.1
L it ] ] L ] ]
ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,60 db @ RBW 300 khz
o att 30de SWT  126ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.55 dBm mili] 11.77 dBm|
2.5989040 GHZ| 2.5974760 GHz
e ndB ML 26.00 dB & ngRy 26.00 dB
Bu X 14.476000000 MHz ;1 3 1B.661000000 MHz
A A d A
104 7 T T G T 179.5 B i AT v e g v | APV 129.2
| |
ad od !
a ! . | i
-0 t -10 I i
204 / 20d |
“ {, “ T A
- e n N AL
=0 TR - R s " .
Regos = v g v
-40d
50 df 50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result
ML 1 2,598904 GHz 12.55 dem ndB_down 14.476 NMHz ML 2.597476 GHz 11.77 dBm ndB_down 18,661 MHZ
TL 1 2,585927 GHz -12.87 dbm ndd 26.00 dB TL L 2.583889 GHz -12.92 dbm n 26.00 dB
T2 1 2,600403 GHz -13.73 dam qQ factor 179.5 T2 1 2.602351 GHz -13.82 dam qQ factor 133.2

L it J -

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 41

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

J

J

[m:] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 10.97 dbm)| MI[1] 10.97 dBm
2.59452800 GHz 2.5926600 GHZ]
20 20
nds |, 26.00 dB nd 26.00 dB
104 B 5.065000000 MHz| 10 4 B 10.150000000 MHz
B AT A 5123 b 7 T T et 255.4
{ \
0d8 ! 0 d 3
/ Y |
-10 dBm - - -10 dem: —-
¥ ¢ i
/ %
20 d8m 20 dBm £ :
i/ \ f 1
! I
30 dBm C -30 dem — S v — 7
JIPY TS 44 N o P Rt
U dem 2 — -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.594528 GHz 10.97 dam nd8 down 5,065 MHz ML 2,50266 GHz 10.97 dam nd8 down 10,15 WHz
T1 1 2,590493 GHz 14,94 dBm nd8 26.00 dB T1 L 2,587925 GHz 14,97 dbm nd8 26,00 d8
T2 1 2,595557 GHz -15.25 dam Q factor 512.3 T2 1 2.598075 GHz -14.94 dBm Q factor 2

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

J

J

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 10.58 dBm)| MI[1] 10.82 dBbm
2.5951880 GHz 2.5846860 GHZ]
= ynde 26.00 dB @ 26.00 dB
104 ".BVF 14.206000000 MHz| 10 4 18.741000000 MHz
E Gy T @ e, 182.7 ! y 137.9
0 de at | 0 der !
|
-10 d8m -__é_ -10 dem 3 ‘)
20 dBm 20 deém '\
\ /
-0 v = ! -30 dBm \\
RO, w vy . A g
Yau, . o, ~ N A Y\
\ Vi s St e
40 dBrm — o e
50 dBm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.505188 GHz 10.58 dam nd8 down 14.206 MHz ML 2584688 GHz 10.82 dsm nd8 down 18,741 MHz
T1 1 2,585957 GHz 14,99 dm nd8 26.00 dB T1 L 2,583609 GHz -14,96 dm nd8 26,00 d8
T2 1 2.600163 GHz -15.90 dBm Q factor 182.7 T2 1 2.602351 GHz -15.23 dém Q factor 137.9
) Ao ) ) we

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG2D2006B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW SMHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.48 4.47 9.01 9.09 13.43 13.43 17.86 17.94
Mode LTE Band 41 : 99%0BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.47 4.53 9.01 8.99 13.40 13.43 17.86 17.86
TEL : 886-3-327-3456 Page Number 1 A9-6 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum

&

ctrum
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,50 dB & RBW 100 kHz
o Att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.03 dBm mili] 14.71 dBm|
2.59413900 GHz, 2.59215100 GHZ,
e o 4.475524476 MHz & X Oce B 534466 MHzZ
TL e Ay / e — n >
10 d e LA at = ¢ 10 d - - - — et T
/ | | |
od 0d +
] | f |
-10 - | -10 df +
4 \
20 df ‘\/J 20 df 7
~ I Sy VAT e el [TAaWoPEN FuN
P v / T g Vs AR A
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,594139 GHz 15.03 dBm ML 2.552151 GHz 14.71 dBm
T1 1 2,5907722 GHz 9.17 dBm oce Bw 4. 475524476 MHz T1 1 2.5907622 GHzZ 8.86 dBm oce Bw 4. 465534466 MHZ
T2 1 25952478 GHz 10.12 dBm T2 1 2.5852278 GHz .58 dbm
L I ) - L ) ).

ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.50 dBm)
2.5 2.5918410 GHZ]
= N Ot Bw 9.010989011 MHz, @ > . 9.090909091 MHz|
1|~ | P A E RV L O R, VPV Vel A2
10d ¥ 104
/ 4
04 / 04 {
] | 1
[ i 1
-10 d 7 -10 - -
/ Ty L
204 — — 20 dam— > ——
o\ e e VTN A e R N
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505098 GHz 15.93 dam ML 2.501841 GHz 14,50 dam
T 1 25805045 GHz 10.14 dBm Oce Bw 9.010985011 MHz TL L 2,5854446 GHz 9.33 dBm Oce Bw 9.090909091 MHz
T2 1 2.5975165 GHz 9.65 dam T2 1 2.5075355 GHz 9.23 dam

L U

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I

ectrum - ctrum
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.08 dBm mili]
20 2.5883250 GHZ| -
Oce B 18426573427 MHz Oce B 13.426573427 MHz
A ey e M, Nars
10 d + y vy e, ¢ 10 d T 2 VALt
/ | / |
o L 0 i
/ \ { |
-10d ; T
o d A
n A Ll (W AWAWY, VL Nt
WAVA W, VoV Y (U
=3 ¥
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568325 GHz 15.08 dBm ML 2.558754 GHz 14.67 dBm
TL 1 25862867 GHz 8.57 dBm oce Bw 13.426573427 MHz T1 1 2.5862867 GHzZ 9.00 dBm oce Bw 13.426573427 MHz
T2 1 25997133 GHz 8.35 dbm T2 1 2.5997133 GHz 7.59 dém
— e —

TEL : 886-3-327
FAX:

-3456

886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 58 dBm)| ™M1[1 12.61 dBm)
- 2.5894440 GHz - 2.5881250 GHZ]
17.862137862 MHz WL Occ B 17.942057942 MHz
d Tiplon fal I A = 4t s n ~
10 v d-] 10 PP ey S 7%
\
. | Ny ]
/ !
-1 d 10 di L
{ | / [
20 d o ova ! 20 d ——— -
W™ N W anton -
Pom g\ WA PULY e
Lot ey a0 Carven
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2589444 GHz 13.58 dam ML 2.588125 GHz 12.51 dam
T1 1 25840089 GHz 7.97 dm Oce Bw 17.882137862 MHz T1 L 2,584049 GHz 7.41 dBm Oce Bw 17.942057942 MHz
T2 1 2.601951 GHz 9.13 dam T2 1 2.601991 GHz 9.34 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 2.72 dBm)| ™M1[1] 15.78 dBm)
- 2.59105200 GHz - 2.5912020 GHz]
i Occ B 4.465534466 MHzZ : Bw 9.010989011 MHZ
di R, " T1 . ~ e b T
10 ;’,., R e . 7 10 v :
d 4 / A
o 1 o
/ | \
10 df f - 10 II
/ N J
20 d y ) ‘f‘ —
\ o Fa) /1
a0 T -30
Ty ARy AWt e R T g
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501052 GHz 12.72 dam ML 2.501202 GHz 15.78 dam
T1 1 2,5907622 GHz 6.52 dBm Oce Bw 4,455534456 MHz T1 L 2.5854545 GHz 8.18 dBm Oce Bw 9.010969011 MHz
T2 1 2.5052478 GHz 5.87 dam T2 1 2.5074955 GHz 6.78 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum &2

hectrum

&

Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 10.88 dBm|
20 2.5 - 2.5966360 GHz
rQce Bu 13.306603397 MHz Qec By 17.862137862 MHz
3 2 di a Y. Ta
wd T STy B WA R A T Y 0 }I‘r P A T T ] P e
o d / 0d | !
/
| \ / l
BUE! -10d T
/ | / \
20 d - LY 20 d \
= - f | 30 /
T =77 L) = AV Eid =
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2595577 GHz 12.58 dém ML 1 2.556638 GHz 10.88 dBm
T1 1 25863167 GHz 6.01 dBém Oce Bw 13.396603397 MHz T1 1 2.5840889 GHz 6.42 dBm Oce Bw 17.862137B62 MHz
T2 1 25997133 GHz 7.73 dém T2 1 2.601951 GHz 5.75 dBm
L L J L JL J -
TEL : 886-3-327-3456 Page Number 1 A9-8 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 41

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
fo Att 30d8 8 15 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.73 dBm| mili]
20 259366900 GHz -
141 Oce Bw 4.525474525 MHz i Oce Bw 8.991008991 MHz|
10 df P (PvaTy < 10 d o Rf —
e SV v P P 7 ~ —
od 7 0 1 +
\
i/ i |
BUE! 1 -10d \
/ | \
20 d 20 d .
7 7 \
" / / \.
E 1 T S v Vo
A M| W AVAY
T
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,593669 GHz 11.73 dém ML 2.551581 GHz 13.62 dém
T1 1 2,5907223 GHz +.79 dBm oce Bw 4.525474525 MHz2 T1 1 2.5884845 GHz 6.19 dBém Oce Bw 8.991008991 MH2z
T2 1 25952478 GHz 4.91 dBm T2 1 2.5574755 GHz 5.31 dém
L L J - L Ju J A

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 9.47 dBm| mili] 9.70 dBm)
20 2.5895830 GHZ| - 2.5893640 GHz
Oce B 18426573427 MHz . Oce B 17.862137862 MHz
10 d = = 10 d AR
¥ AT N A A A o v P WA s LN
od ' od f
4 / 4 |
-0 f -10 { 1
f | §
20 d 1 20 di - -
) —t 30 - \.\ n
A ,_ BT I N U s A ~ A RATY N
TAY R A " e e R N
4ol il AL s
-50 d -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,569583 GHz 9.47 dem ML 2.580364 GHz 9.70 dém
T1 1 25863467 GHZ 5.01 dém oce Bw 13.426573427 MHz T1 1 2.584049 GHz 3.99 dam oce Bw 17.862137B62 MHz
T2 1 25997732 GHz 5.78 dém T2 1 2.6019111 GHz 4.18 dbm
L L J - L JL J [

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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